
 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

 

 

 

 

 

 

 

 
                                                                              



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   
[...]

8. Use of hot vapour-condensate for imbibitions in mill. 

9. Use of mechanical seals in pumps to avoid liquid leakages and noise. 

3.11  Effluent Management 

3.11.1  Quantity of Effluent 

Domestic Effluent 

Domestic effluent is generated from residential quarters, factory canteen, rest rooms etc. 

The quantity of domestic effluent at different sources is given below. 

Residential quarters                                           : 190 no’s  

Number of persons 4/ quarters @ 135 lpcd    : 102 m3/d 

 

Factory canteen & Rest room washings  

in Co-gen sugar unit  (777 no’s @ 45 KLPD)       :  35 m3/d 

Total water requirement                                   : 137 m3/d 

Domestic sewage (80 % of water used)     : 109.6, App 110 m3/d 

Co-Gen Sugar Unit 

In plant measures adopted in the factory as enumerated elsewhere to reduce the quantity 

and contamination of waste water. Oil traps are provided in the mill house to minimize the 

contamination of oil and grease in the waste water. Small lumps are provided at suitable 



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

30 
 

location in the factory to receive the leakages, juice and syrup, which may be present at 

pumps and near some process equipment. The leakage of juice and syrup thus collected is 

recycled to process. Floor cleaning is done by dry baggage to minimize the quantity of waste 

water. Further hot condensates obtained from evaporators are recycled to the process to 

meet the requirement of imbibitions etc. in the process, and also to meet the makeup water 

requirement for cooling tower. 

Evaporators, juice heaters, pans etc. are cleaned once in 50-60 days for removal of scale. To 

avoid shut down of production stand by evaporator and heaters are provided in the plant. 

These equipment’s are cleaned periodically. Chemicals such as caustic soda, Sodium 

carbonate and hydrochloric acid are used for scale removal. Cleaning day effluent is highly 

contaminated with BOD, suspended solids and TDS. Cleaning day wastewater is discharged 

to drains along with other effluents and then lead to effluent treatment plant.  

Plant washings, cooling water purge, boiler blow down and pump sealing are the plant 

effluents generated in co-gen sugar unit. The total quantity of effluent generated is     2668 

m3/d, further the quantity of condensate water generated after re-use in the plant is 2330 

m3/d. The quantity of effluent generated from different source is given in above water 

balance chart. 

3.11.2   Characteristics of Waste Water  

Co-Gen Sugar Unit 

The waste water generated in sugar factory is relatively less toxic and less hazardous. 

Further the sugar processing does not involve any process water discharges. The waste 

water generated is mainly due to washing of floors and equipment in addition to boiler and 

cooling water purge. 

Waste from domestic source is received in septic tanks.  It has low dissolved solids and 

moderate BOD. The overflow from septic tank is sent to effluent treatment plant.  

 Evaporators, juice heaters, pans etc. are cleaned once in 50-60 days for removal of scale. To 

avoid shut down of production stand by evaporator and heaters are provided in the plant. 

These equipment’s are cleaned periodically. Chemicals such as caustic soda, Sodium 

carbonate and hydrochloric acid are used for scale removal. This is highly alkaline and 

contains high concentration of BOD, suspended solids and TDS. This waste water is 

discharged to drains along with other effluents and then lead to effluent treatment plant. 

The characteristics of these effluent streams are given in Table-3.6. 

 

 



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

31 
 

Table-3.6 Characteristics of Waste Water 

Parameters Domestic  
Sugar 

plant  

Sugar 

condensate  

Flow rate, m3/d 50 370 850 

Temperature 0c 32 38 72 

pH 7.2 5.5 6.6 

TDS, ppm 640 2270 368 

SS, ppm 56 88 36 

BOD, ppm 330 2040 480 

COD, ppm 482 3150 692 

Oil,  ppm 20 24 nil 

 

3.11.3   Effluent Treatment  

 
The quantity of waste generated from different sources is given in water balance chart and 

their characteristics are given in Table 3.6 for the ease of treatment and disposal effluent 

from different sources is segregated in to following streams.  

 
 An ETP plant of 3000 m3/d will be designed for the treatment of plant effluents & ETP plant 

of 2500 m3/d will be designed for condensate water. The flow charts of effluent treatment 

scheme for plant effluent & condensate water are given Figure- 3.5.  

 
1. Domestic Effluent (Stream -A, 110 m3/d)  

 
Domestic effluent is generated at different locations in the industry. This is stabilized in 

septic tanks located near the sources. The over flow from septic tank is lead to sugar plant 

ETP for further treatment. Total quantity of domestic effluent will be 110 m3/d. Septic tanks 

are designed as per BIS specifications.   

 
2. Plant Effluent (Stream -B, 2668 m3/d)  

 
Effluents to be treated in Sugar plant ETP consists of, 

Plant effluents from sugar unit                        : 2668 m3/d 

 

The effluent plant will be designed with 15 % higher capacity to accommodate peak load 

and eventualities. The characteristics of treated & untreated effluent considered for design 

of ETP is given below. 

 

 

 

 

 



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

32 
 

Characteristics of Raw and Treated Effluent for Sugar ETP (Stream-A) 

Sl. 

No. 
Characteristics 

Quality, 

Raw effluent Treated effluent 

1 pH 5.5  5.5-9.0 

2 Total suspended solids(mg/L) 350 100 max 

3 Total dissolved solids (mg/L) 1500 2100 max 

4 BOD (mg/L) 1800 100 max 

5 COD (mg/L) 2700 250 max 

6 Oil & grease (mg/L) 35 100 max 

 

3. Condensate Treatment Plant (Stream-C, 2330 m3/d) 

 

Effluents to be treated in Condensate ETP consists of, 

Excess condensate water from juice evaporator of sugar unit         :   2330 m3/d 

 

The effluent plant will be designed with 10 % higher capacity to accommodate peak load 

and eventualities.  

 
Characteristics of Raw and Treated Effluent for Condensate ETP (Stream-B) 

Sl. 

No. 

Characteristics Quality 

Raw effluent Treated effluent 

1 pH 7.5 -9.0  5.5 -9.0 

2 Total dissolved solids (mg/L) 750 -1900 < 2100 

3 BOD (mg/L) 5-15 100 

4 COD (mg/L) 60-100 250 

5 Oil & grease < 5 10 max 

 
4. WTP Effluent (Stream-E, 104 m3/d) 

 
About 104 m3/d of waste water will be generated from water treatment plant. This water is 

collected in a sump and used for ash quenching and dust suppression on roads. It can also 

be treated in ETP along with sugar unit effluents. 

 

 

 

 

 

 

 

 

 

 



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

33 
 

Table-3.7 Effluent Treatment Scheme 

 

Sl.N

o. 
Applications 

Quantity, 

m3/d 
Treatment & Utilization 

1.0 
Domestic Effluent, Stream -

A 
110 

Domestic effluent generated at different 

locations lead to common septic tanks and 

stabilized. The septic tank outlet is sent to 

sugar plant ETP for treatment. 
2.0 Plant Effluent, Stream -B 

2.1 
Plant effluents from sugar 

unit 
2668 

Treated ETP consisting of bar screen, oil 

separator, equalization, neutralizer, 

anaerobic digester and aerobic reactor with 

secondary clarifier.  Treated effluent is used 

land for green belt, greenery and sugar crop 

development. 

Stabilized domestic effluent and power plant 

effluents are treated along with plant 

effluents. 

3.0 Condensate water from evaporator, Stream-C 

 

 

 

 

 

3.1 
Condensate water from 

sugar plant evaporator 
2330 

Treated to irrigation standards in 

condensate water treatment plant 

consisting of cooling unit, neutralizer and 

then treated in ASP consisting of bio-

aeration tank and secondary clarifier. For 

reuse the clarified effluent is further treated 

in sand and carbon filter and then 

disinfected with sodium hypochlorite or 

bleaching powder solution.  The treated 

condensate is used for greenery 

development or reused in plant for cooling 

water make up and other applications.  

4.0 WTP Effluent,    Stream-E 
104 

 

Collected in a sump and used for ash 

quenching and dust suppression on roads.  

 

 

 

 

 

 

 



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

34 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3.5 Flow Chart for Effluent Treatment Plant for Sugar Unit 

3.12  Air Emission & Air Pollution Control Measures 

1.  Flue Gases from Boilers 

The industry is already provided with high pressure boiler with a capacity 105 TPh at 67 

kg/cm2 pressure and 510 0C temperature and now proposed an additional boiler of capacity 

240 TPh at 87 kg/cm2 pressure and 510 0C. The boiler is fired with bagasse during season 

and off-season. Sulphur and nitrogen content in bagasse is less.  SPM and sulphur dioxide 

Sugar Effluent 

Bar screen 

     Oil & Grease Trap 

“V” Notch Chamber 

Primary Clarifier 

Monthly Washing Tank/Lagoon No-01 

Lagoon No-02 

Conventional Aeration System 

Extended aeration system 

Secondary Clarifier 

Polishing Pond/Treated water storage tank 

Disposal to Irrigation 



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

35 
 

are the main emission in flue gases.. The boiler is provided with Electro Static Precipitator 

(ESP) to trap the SPM and a chimney of 65 m height is already provided for the existing 

Boiler and  chimney of 77 m height is newly proposed to dissipate the emissions.  

 

Stack height calculation 
 
During season and Off-Season:  
Fuel used – Bagasse = 112.1 TPH 
 
Relation for stack height 

                       H = 74 (Q)0.27  
          Where,       H = Height of Stack in m & Q = Ash produced in TPH 
 

As per KSPCB norms, for agro based fuels ash produced per ton of fuel burnt = 6.5 kg 
However assuming ash produced per ton of fuel burnt = 10 kg 

 
Ash produced = 112.1 x 10 = 1121.2  kg/hr = 1.12 TPH 
 
Therefore Q = 1.12 TPH 

 
           Hence,      H = 74 (1.12)0.27 = 74 (1.03) m = 76.22  m 
     Or say 77  m AGL ( Proposed for 240 TPH Boiler) 

2.  Smoke from Diesel Generators 

A diesel generator of 1250 KVA is provided at co-gen sugar unit and a diesel generator of 

500 KVA is provided at distillery unit. The D. G. sets operate only during the emergency of 

power failure to run the essential services. The sources of emission and APC measures for 

boiler and diesel generator are given in Table-3.13. 

Table- 3.13 Emissions and APC Measures for Boiler and Diesel Generators 

Sl. 

No. 

Source, air 

Pollution 
Fuel, T/h Emissions Air pollution control system 

1 

105 T/h boiler 

at co-gen 

power unit ( 

Existing ) 

 

During season and 

Off-Season  Bagasse: 

1050 T/d 

SPM, SO2 

and  NOx 

 

 

Chimney of 65 m ht and ESP 

 

 

 

2 

240 T/h boiler 

at co-gen 

power unit ( 

Proposed ) 

 

During season and 

Off-Season  Bagasse: 

2400T/d 

SPM, SO2 

and  NOx 

Chimney of 77 m ht and ESP 

 

3 
1000 KVA 

D.G. Set 
HSD 

SPM, SO2 

and NOx 

Chimney Ht :30  m AGL and 

acoustic control measures 

 



 
 
M/s Nandi Sahakari Sakkare Karkhane Niyamit                                                                                                                               Pre-feasibility Report.                                                                                                                                                                                                                                                                                                                                   

36 
 

3. Fugitive Emission  

 

The industry maintains utmost care to prevent fugitive emission in all possible sources.  The 

main sources of fugitive emissions are storage and handling of fuel and movement of 

vehicles.  Arrangements are made to sprinkle the water periodically on roads to avoid 

fugitive emission.  In addition, fuel conveyors are covered with hoods which ensure no 

particles are escaping at the time of transportation.  The boiler fly ash quenched periodically 

with water to suppress the fugitive emission.  The fugitive emission from boiler bottom ash 

is controlled by submerged ash conveyor system. 

3.13  Noise Level and Control Measures 

1.   Sources & Noise Level  Generation 

The source and quality of noise in the distillery are given bellow. 

i. Steam turbines               : 85-90 dB (A) 

ii. Diesel Generators              :  75-80 dB (A) 

iii. Fans, blowers and compressors            :  80-85 dB (A) 

iv. Sugar graders                         :  85-90 dB (A) 

v. Centrifuges                           :  80-85 dB (A) 

 

The sound intensity appears to be at moderate level in co-gen plant.  In general at the 

locations of turbines, compressors, fans etc., the sound intensity generally exceeds the limit. 

Control measures will be adopted to reduce noise level within the permissible limits at the 

source itself. These machineries are installed on vibration proof foundation and base. Steam 

turbine and diesel generators are located in isolated and acoustic building. The workers 

engaged in such locations are provided with earmuffs to have additional safety against noise 